



检验检测报告

Test Report

BW2024-02003

样 品 名 称：包装用聚乙烯吹塑薄膜
(PE-LD/PE-LLD)

委 托 单 位：海宁长林包装材料有限公司



国家中低温太阳能光热利用产品质量检验检测中心(浙江)
浙江省太阳能产品质量检验检测中心
海宁市产品质量检验检测所

海宁市产品质量检验检测所
Haining Products Quality Inspection and Testing Institute
检验检测报告
TEST REPORT

报告编号(Report No.): BW2024-02003

共3页 第1页 (Page 1 of 3)

样品名称 Product	包装用聚乙烯吹塑薄膜 (PE-LD/PE-LLD)	检测类别 Test Category	委托检测
型号规格 Model	宽920mm 厚0.060mm	商标 Trademark	/
质量等级 Grade	合格品		
生产日期 Date of Manufacture	2024-02-01	批号或编号 Serial No.	/
委托单位(客户)名称 Name of Client	海宁长林包装材料有限公司	受检单位 Sample(s) From	海宁长林包装材料有限公司
委托单位(客户)地址 Address	海宁市斜桥镇新合路2号	生产单位 Manufacturer	海宁长林包装材料有限公司
抽样者 Sampling Organization	/	送样基数 Number of Samples	/
送样地点 Sample Location	海宁市产品质量检验检测所	送样数量 Number of sample(s) for Inspection	100m
委托日期 Commission Date	2024年02月02日	到样数量 Receiving Number of Sample(s)	100m
送样者 Sample(s) Deliverer	周雪莲	到样日期 Receiving Date of Sample(s)	2024年02月02日
判定依据 Standards	GB/T 4456-2008、GB 4806.7-2016		
检测依据 Test Requirements	GB/T 4456-2008、GB 4806.7-2016、GB 31604.2-2016、GB 31604.8-2021、GB 31604.9-2016、GB 31604.14-2016		
检测项目 Test Item(s)	见后续页		
样品描述、状态 Description and Status of Sample(s)	卷状, 无色无印刷。		
检测日期 Test Date	2024年02月02日~2024年02月19日	检测地点 Test Location	浙江省海宁市文苑南路146号
检测结论 Test Conclusions	依据上述检测依据, 对所送样品进行检测, 所检项目的检测结果均符合GB/T 4456-2008、GB 4806.7-2016的标准要求。 海宁市产品质量检验检测所 (检验检测专用章) 批准日期: 2024年02月20日 Date of Approval		
备注 Remarks	接触食品层材质: PE(乙烯均聚物、乙烯与1-丁烯的聚合物、乙烯与1-己烯的聚合物、乙烯与1-辛烯的聚合物共混), GB 4806.6-2016附录A中编号分别为91、101、101、101。		

批准:
Approved by

审核:
Verified by

主检:
Test staff

汤瑾

检验检测报告

TEST REPORT

报告编号(Report No.): BW2024-02003 共3页 第2页 (Page 2 of 3)

序号 Series Number	检测项目 Test Items		单位 Unit	技术要求 Requirement	检测结果 Test Results	单项判定 Item Conclusion
1	宽度偏差		mm	±20	+7.2	符合
2	厚度偏差	极限偏差	mm	±0.025	+0.0016	符合
		平均偏差	%	±12	+2.0	
3	外观		/	不应存在有碍使用的气泡、穿孔、水纹、条纹、暴筋、塑化不良、鱼眼、僵块等瑕疵	符合	符合
4	拉伸强度	纵向	MPa	≥11	25.8	符合
		横向	MPa	≥11	21.2	
5	断裂标称应变	纵向	%	≥150	676	符合
		横向	%	≥150	796	
6	落镖冲击		/	落镖质量60g, 不破裂样品数≥8	10	符合
7	感官要求	感官	/	色觉正常, 无异臭、不洁物等。	符合	符合
		浸泡液	/	迁移试验所得浸泡液无浑浊、沉淀、异臭等感官性的劣变。	符合	
8	总迁移量 (40℃, 10d; S/V: 6dm ² /kg)	10%乙醇	mg/dm ²	≤10	1.8	符合
		95%乙醇	mg/dm ²	≤10	2.6	
		4%乙酸	mg/dm ²	≤10	2.4	
9	特定迁移限量 (辛烯) (40℃, 10d; S/V: 6dm ² /kg)	10%乙醇	mg/dm ²	≤15	未检出 (检出限: 2.0)	符合
		95%乙醇	mg/dm ²	≤15	未检出 (检出限: 2.0)	
		4%乙酸	mg/dm ²	≤15	未检出 (检出限: 2.0)	
10	高锰酸钾消耗量 (水, 60℃, 2h; S/V: 6dm ² /kg)		mg/kg	≤10	1.6	符合
11	重金属 (以Pb计) (4%乙酸, 60℃, 2h; S/V: 6dm ² /kg)		mg/kg	≤1	<1	符合



检验检测报告

TEST REPORT

报告编号 (Report No.): BW2024-02003

共3页 第3页 (Page 3 of 3)

序号 Series Number	检测项目 Test Items		单位 Unit	技术要求 Requirement	检测结果 Test Results	单项判定 Item Conclusion
12	脱色试验	植物油	/	/	未添加着色剂， 不作考核	/
		无水乙醇	/	/		
		浸泡液	/	/		

以下空白 REPORT FINALIZED



声 明

一、本机构保证检测的公正性、独立性和诚实性，对报告的内容负责。对检验检测活动中所知悉的国家秘密、商业秘密和技术秘密承担保密责任，并保护客户所有权。

二、本报告无编制、审核人和批准人签字，或涂改，或未盖本机构红色检验检测专用章、骑缝章无效。

三、委托方若对本报告有异议，应及时向本机构提出。政府行政管理部门下达的指令性任务，被检方对抽检结果有异议时，按政府行政管理部门文件规定和 / 或国家相关法律、法规规定进行。

四、本机构接受的送检样品，其代表性和真实性由委托方负责。本机构不负责抽样时，本报告的检验检测数据、结果只对收到的样品负责。

五、除特别约定、标准或规范中有明确规定外，本报告以实测值进行符合性判定，未考虑测量不确定度的影响。

六、本报告各页均为报告不可分割之部分，使用者单独抽出某些页导致误解或用于其它用途及由此造成的后果，本机构不负相应的法律责任。

DECLARATION

1. Our organization guarantees fairness, independence and honesty in inspecting process. We are responsible for the results of inspection, keeping the samples confidential which are supplied by the consignor and at the same time protecting the ownership of the consignor.

2. The report will be invalid if the test report has been modified or no signatures (or seals) of the Composer/Verifier and Approver, or without the red special seal for inspection and testing/riding seal of our organization.

3. If there is any dissent to the report, the consignor should notify our organization timely and if the mandatory inspection is given by governmental administration departments, any dissent to the testing report about tested sample or testing results should be dealt with according relatively regulations prescribed by the Chinese government.

4. The representativeness and authenticity of the samples submitted for inspection accepted by our organization shall be the responsibility of the entrusting party. When our organization is not responsible for sampling, the inspection and testing data and results in this report are only responsible for the received samples.

5. Unless specified in special agreements, standards, or specifications, this report uses measured values to determine compliance, without considering the effect of measurement uncertainty.

6. All the pages of the report are indivisibility. Our organization will not be responsible for any misleading or other results caused by using separate page(s) of the report.

地址(所)：浙江省海宁市文苑南路146号
电话\传真：0573-87808616
邮编：314400

地址(中心)：浙江省海宁市袁花镇联红路208号
电话\传真：0573-87861616
邮编：314416

